'
7/
B
ABACO MACHINES
OPERATION MANUAL

ABACO DEHYDRATOR
(ADE089)

ABACO MACHINES (USA)

14508 S. Garfield Ave., Paramount, CA 90723, USA
Tel : 310-532-0366 Fax : 310-532-0499
Email : sales@abacomachines.com
Website : www.abacomachines.com






OPERATION MANUAL

GENERAL

A dehydration system for fast collection and trapping of the abrasive mud
produced by the machining and finishing of marble, granite and other stone.
The dehydrator is an economical, one step method in separating and de-watering
sludges and slurries. The dehydrator consists of four basic components: pump, mud
holding tank, clean water tray and filter bags. The dehydrator has no moving parts,
requires minimal labour, is very economical to use and because it is made of
stainless steel has extremely low maintenance.

Length | 953/ | | Net Weight Ibs (kg) 617 (280)
In(mm) | (2433) | | Filter Capacity 25%

. */1h
Width 27 % | |sludge in the water 3m-/ 1 hour
In (mm) (700) | |Float Switch Automatic
Height | 91% 13%x 47 %"

Bag Dimension

In (mm) (2330) (350 x 1200 mm)

Valves 2 In BSP Brass Nickel Plated

CONNECTING THE FLOAT SWITCH AND THE
SUBMERSIBLE PUMP

Purpose : To control the water level inside the mud holding tank.

FIGURE E.

- To avoid serious electrial Siiies
shock, turn off power source Box ] P
before installing or adjusting /< ~ source
this switch. 7N )

HEE
- Do not stand on a wet or E “1°)A
damp surface during installation. Sy

I_|Black F!qat

-This product must be S

installed in accordance with

. Cable connector
national and local codes.

Blue
| (Ground)
1] |
Blue
@
w
=
@

(ireen
Brown

;
d
[




OPERATION MANUAL

FILTER BAGS ( Part #: ADEFB01)

What to expect with the new filter bags: within the first 20 minutes of operation
the bag will not catch all mud and slurries.

How to change the filter bags:

To determine when the bag is full and needs changing. Bag should be 3/4 full of
solid slurries

a. When bag is full, turn water value off. Let bag sit for 2-3 days to drain
water.

o

Undo the stainless steel strap holding the bag.
Remove the rubber band from the bag holder.

e o

Secure bag and dispose accordingly.

e. Replace the rubber band on top of the bag holder.

=h

Attach a new filter bag to the bag holder, then place the rubber band on
the outside of the bag to hold the filter bag in place.

g. Use stainless steel strap to secure the bag.

AIR STICK

The purpose of the air stick is to move the settled mud and slurries around in the
pit to assist the submersible pump work more efficiently. It is suggested the air
stick be used a few times per day when the pump is in operation.

a. Attach the air stick to an air compressor (min. required is 8-10 cfm).

b. Place the air stick into the pit to stir the settled slurries.

MAINTENANCE
The Dehydrator has extremely low maintenance requirements.
a. Periodically hose down the water tray to clean out left over slurries.

b. Check periodically the float switch clamp is still attached, if it requires
replacing, buy a hose clamp and secure the float switch according to
water level.

¢. Wipe down dehydrator as deemed necessary.



ASSEMBLY DRAWING




MAIN LIST

POST CODE DESCRIPTION QTY
01 ADE089-01 Water pump 1
02 ADE089-02 Pipe coil 1
03 ADE089-03 Washer @10x@20x1 36
04 ADE089-04 Bolt M10x20 10
05 ADE089-05 Water pipe 1
06 ADE089-06 Side panel 2
07 ADEO089-07 Curtain
08 ADE089-08 Pipe of float 2
09 ADE089-09 Rubber 4
10 ADEO089-10 Tank 1 1
11 ADEQ089-11 Ring 2
12 ADE089-12 Pipe of curtain 2
13 ADE089-13 Outside cover 4
14 ADE089-14 Inner cover 4
15 ADE089-15 Switch 1
16 ADEO089-16 Nut M4 12
17 ADE089-17 Washer @4x@8x0.5 24
18 ADE089-18 Screw M4x12 12
19 ADEO089-19 Nut M10 18
20 ADE089-20 Support bar 4
21 ADE089-21 Support bar connector 1
22 ADE089-22 Bolt M10x50 4
23 ADE089-23 Bolt M10x40 4
24 ADE089-24 Washer 5
25 ADE089-25 Valve 5




POST CODE DESCRIPTION QTY
26 ADE089-26 Pipe of disk 5
27 ADE089-27 Aluminum disk 5
28 ADE089-28 Rubber belt 5
29 ADE089-29 Inox belt 5
30 ADE089-30 Bag 5
31 ADE089-31 Rubber of tank 2 2
32 ADE089-32 Tank 2 1
33 ADE089-33 Rubber 25x25 26
34 ADE089-34 Frame 1
35 ADE089-35 Cover of tank 2 1
36 ADE089-36 Air pipe 1
37 ADE089-37 Lock air 1
38 ADE089-38 Pipe connection 1




) \ Y "dId LATLNO

TINVd HAIS \\\ AVAL qHLVM

INIOd dHMOd < -~

\

TANNVd

emo&:&
[ ova

7

UVE LHOdNS /

N TENVd HAIS

HOLINNOD
gvd 14044ns

ONITTIOH dNW




\/'

"S1[0q [993S SSO[UIBIS 9[X()[JA SuIsn sjoued oy} 21n03g p
"N0A Suroe] 2Ie S9[0Y 3]0q dY} INS JUDEW ‘OS] "YIIMS FUIJLO[] U} JO OPIS A} YIIM ot
jutod 1amod 110/NO 2y Sururejuos [oued opIs a1} 2Ins SuLyew ‘Ul SUIoe) opIs YIoowWs Ym s[oued apIs [oeny o
NoA woIj Aeme FULOR] dA[BA JJO/UO (I WEISEIP U0 UMOYS SB ‘UMOp opisdn Yue) Surp[oy pnwt 0oe[d q
"0 SI Jo}IMs SUnBO[J Oy} OPIS YOIYm MOUY hoA dIns dewt ‘umop oprsdn yuey Surpjoy pnwr Surwing 910Jog e

Id4LS



’

‘A[3urpioooe
s1eq Isnlpy °s30q OFXOTIN dY) [IM J[PPIW dY) Je SIeq InoJ JY) JOUU0D 0} J0JOAUUO0D IBq IdNUD I} 3S() °q

‘sjoued opIs 9y} 0) SIdUIOD O] I SIkq Y JOOUU0D 03 SI[0q OFXQTIN oY) 9S() "B
¢ddLS

10



uonsod pairsap ojur I0JeIpAYRp 0e[d q
‘(weierp 99s) dn op1s Y311 J0jeIpAyop win ‘e
HAAO NUNL: €dALS

11



“ueolo 03 Juem noAk yd oty oyur duund s[qisrowqns
ay) 2oe[d dwepd 9soy oy} Suisn amoag “dwnd sqqisiawqgns Yy} 03 pue 2did 1jem 0] SOy JIjEm J09UU0)) D

7109 9TXSIN U3 i adid 101EM 913 0IND3S °q
qurod 1omod J10/NO o i [dued oprs 03 odid 101em 100UT0) "B

INIOd 4AMOd * d4dId : ¥ dALS

12



“OPIS OB UO 7 ‘SUIepnd oy} Yoeye pue I0JeIpAyap oy} JO SOPIS [)0q UO SPOI oY} JUNOJN O
‘Ae1) 101eMm o1 Jo doy uo [oued 11oddns oy ooe[d  q
“palIsap uonoalp ayp ur sadid jo1no ayp Suroe] 103RIPAYIP AU} OJuI Av1) IJBM U} API[S B

SdULS

13



&F?%\Eoﬂ
/

NN
112q XoTu]

N
/
129
/{/ Toqquur Si1g
NN/ I
VaviE:

| Toqqnu ews
ST WNUTIN] Y

Seq JoreIpAyeq

"1[0Q Xour AJuuIjy 007 -

“SIP a3 0ur 1[2q 12qqn 193319 B 11J 01 Feq I0IBIPAYSP JO UISTEW JAOQR Y] PO -

“S[SIP WINIUIWN[e 03Ul 3eq J0YeIpAYSP SuIIj I91Je J[SIP WNTUIWN[E 34} JO IS OJUI }]oq JOqqN [[eLS B 11 -
YSIp wniupnfe oyul 5eq 10)eIpAyap 3 9 JALS

14



NOTES WHILE USING DEHYDRATOR
(SLUDGE FILTER)

It is not recommended to retain the valve
lever in half way, since some chances of

clogging.

X

Caution:
Open the valve

L

Close the valve

Cannot open or close half way

J

15



HOW TO ASSEMBLE DEHYDRATOR
(SLUDGE FILTER)

Packing Arrangement

Step 2

Open the switch box

16



Float switch
| (Temporary setting)

Install the switch box to the side
of the Main Body

Put the float switch into the water

tank to touch the bottom.

Connect three-pin plug (1) into
the three-pin socket (2)

Install sludge filters accordingly

17




WARRANTY:

At the time of delivery, it is necessary to inspect the Abaco
Dehydrator to make sure that it has not been damaged during
shipment. Any claims must be submitted within 8 days from the date
of delivery. We provide a one (1) year warranty on the Abaco
Dehydrator from the date of purchase.

During warranty period, we will provide the replacement parts at
no charge (shipping and handling fees may apply).

Warranty coverage is void if:

- The operator failed to comply with the instructions in the manual.
- The specifications are not followed.

- Damage is due to inadequate maintenance and inspections.

- Damage is due to improper storage and/or usage.

- Repairs were performed by the user without our permission.

- Non-original spare parts were used.

18



WARRANTY CERTIFICATE

You are kindly requested to read the following carefully.

PERIOD
The warranty starts from the date of purchase (date on
distributors invoice).
Warranty is valid for a period of twelve (12) months.

WARRANTY

This warranty is limited only to provide replacements of the
parts recognized by the Company as defective (excluding worn-
outs and consumables.)

The Company is not responsible for any misuse or abuse of the
product after purchase and/or caused by negligence from the
content of thismanual.

In case of failure using the device, our Customer Support
Department will inform you of the appropriate methods of
dealing with your claim and advise you of your nearest
approved service center.

EXCLUSIONS

Warranty does not apply for damages or failures caused by:

Incorrect use by users for misuse or for error in transportation,
in handling or in maintenance.

Use of non-genuine parts/accessories, or of incorrect specs.

19



F18



